See us on:
Visit CP on Facebook Visit CP on Twitter Visit CP on YouTube
Is your boat in the gallery?
Image Gallery  
Instructions & Guides:
Instructions  
Find Parts by Mercury Model:
OEM Part Finder  
What's on sale today?
Sale Specials  
What are you looking for Today?

Need Help? Call Us:

1-800-225-9871

Outside the USA? Call 707-585-9871

350 Mag MPI HORIZON Alpha-Bravo EC - Serial 1A623185 and Up - Throttle Body, Mechanical

Section Drawing: (Hover or click to view larger)

Untitled Document
Ref. OEM Part # SEI # Mallory # GLM # Other # Description Num Req. Superceded From Special Notes
1 8M0069801         THROTTLE BODY ASSEMBLY 1 888770T
2 853678T   676-9-33702     SENSOR, TPS 1

3 NSS         NOT SOLD SEPARATE, O-RING 1
This Part is not sold separately
4 10-853680         SCREW KIT, TPS 2   This Part is No Longer Available
5 NSS         NOT SOLD SEPARATE, O-RING 2
This Part is not sold separately
6 27-885172         GASKET, Throttle Body 1

7 866295A02



IAC ADAPTOR KIT 1

8 NSS



NOT SOLD SEPARATE, Gasket 1
This Part is not sold separately
9 25-863006



O-RING 1

10 25-808547



O-RING 1

11 NSS



NOT SOLD SEPARATE, Screw-Drive 4
This Part is not sold separately
12 35-8M2001030



FILTER 1

13 10-4008612



SCREW, (M4 x 12) 2

14 862998



VALVE, Idle Air 1

15 10-4008820



SCREW, (M6 x 20) 2

16 863647T



BRACKET 1

17 11-401366



NUT, (M6) Stainless Steel 1

18 16-885171



STUD 3

19 16-864338



STUD, Special 3

20 863416T
676-9-31103

FLAME ARRESTOR 1

21 863423



BRACKET, Cover Mount 1

22 11-401386 602-98-206-03


NUT, (M6) Stainless Steel 3

23 879288T66



COVER, Black, Engine 1 863681T
24 11-863701



KNOB, Engine Cover 1

25 32-1589424



HOSE, (16.50 Inches Bulk), Breather 1

26 863420T



BRACKET, Throttle Anchor 1

27 16-863439



STUD 1

28 11-401366



NUT, (M6) Stainless Steel 2

29 16-97477A3



STUD KIT, Throttle Anchor 2

29 16-866641A01



STUD KIT, Throttle Anchor 2
(SEACORE)
30 23-31866



SPACER, (.256 x .313 x .625) 2

30 23-11284



SPACER, (.62 Diameter) 1

31 12-20533 602-98-260-49


WASHER 2

32 11-8267139



NUT, (.250-28) 3

32 11-826709109


525-11-826709109 NUT, (.250-28) Stainless Steel 3
(SEACORE)
33 NSS



NOT SOLD SEPARATE, Spacer 1
This Part is not sold separately
34 863417



BRACKET, Throttle 1

35 11-8267138



NUT, (.25-20) 1

35 11-826709108



NUT, (.250-20) Stainless Steel 1
(SEACORE)